
 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 
 

 

 



 



 

 

 

 

 

 

 

 

 

 

THE DEMONSTRATION  

OF  

DIRECT POTABLE WATER REUSE 

 
THE DENVER PROJECT TECHNICAL REPORT 

(1979-1993) 

 

 
WILLIAM C. LAUER 

 

  



 

ii 

 

The Demonstration of Direct Potable Water Reuse:  

The Denver Project Technical Report (1979-1993) 

 

 

Copyright  2015, QualQuest, LLC 

 

All rights reserved.  No part of this publication may be reproduced or transmitted in any form or by any means, 

electronic or mechanical, including photocopy, recording, or any information or retrieval system, except in the form 

of brief excerpts or quotations for review purposes, without the written permission of the publisher. 
[...]
Recarbonation (carbon dioxide or sulfuric acid) 

The recarbonation system was designed to feed carbon dioxide gas into the process flow 

stream. Strong acid neutralization with sulfuric acid was provided as a backup. The volume of 



 

38 

 

carbon dioxide required for single-stage neutralization was underestimated in the original design. 

As a consequence carbon dioxide feed system was inadequate. To solve this problem a baseline 

dosage of sulfuric acid was fed to the flow stream and carbon dioxide was added to meet the pH 

setpoint. Changing components within the carbon dioxide flow control valves and pressure 

reducing valves increased the feed capacity and eliminated this problem. Sulfuric acid then was 

only needed as an emergency backup. One problem with sulfuric acid was the increase in the 

sulfate content of the product water. This created a potential for irreversible calcium sulfate 

fouling in the reverse osmosis system. 

Closed loop control of the pH in the recarbonation basin was reliable and problems were 

minimal. The pH setpoint for recarbonation was originally set at 7.2. This accomplished 

neutralization of the water but created an operational problem downstream as water flowed 

through the ballast ponds that followed of the recarbonation basins.  Aeration in the ballast ponds 

stripped dissolved carbon dioxide from the process flow and upset the chemical equilibrium 

established in the recarbonation basin. This resulted in severe scaling in the internal components 

of the filter supply pumps that used the ballast ponds for pump suction. The problem was 

eliminated by increasing the pH setpoint of the recarbonation basin effluent from 7.2 to 7.8. At 

the higher pH dissolved carbon dioxide was not stripped by the ballast pond aeration system. 

 

Pressure Filtration (filter aid) 

The filtration process was brought online during initial plant start-up in conjunction with 

the lime treatment system and operated continuously thereafter. After overcoming some 

deficiencies in the installation of the media, the system performed well. A study that investigated 

polymers as filter aids was conducted during phase 3 operations. None of the polymers 

investigated were found to be effective. 

One of the operational peculiarities that developed in the filtration system was a large 

drop in dissolved oxygen across the filter bed. Initially it was thought that this was due, in part to 

air binding within the filter. Upon further investigation the loss was found to be due to bacteria 

that had colonized the media. Aeration in the ballast pond ahead of the filters successfully added 

high levels of dissolved oxygen.  This practice though promoted growth of nitrifying bacteria in 

the filters. The problem was mitigated by measuring nitrite concentrations in the effluent of each 

filter on a weekly basis. This problem was eliminated by disinfecting the filters while offline 



 

39 

 

with chlorine dioxide if the nitrite level exceeded 0.4 mg/L (about a monthly occurrence). The 

filters were routinely operated until the head lost reached 11 feet at which point a backwash was 

initiated. 

 

Selective Ion Exchange 

The primary ammonia removal barrier incorporated into the demonstration plant design 

was selective ion exchange. The naturally occurring zeolite, clinoptilolite, is selective for the 

ammonium ion in preference to all other cations other than potassium. The regeneration of the 

zeolite was accomplished with a sodium chloride brine solution. To conserve brine, and thereby 

minimize plant waste stream, the brine was processed through a regenerate recovery system. 

This system, known as the ammonia removal and recovery process (ARRP), removed ammonia 

gas from the regenerant brine solution at high pH followed by absorption with a sulfuric acid 

solution. The resulting solution of ammonium sulfate was then collected and stored for use as a 

fertilizer. 

The ion exchange system went through a prolonged startup. Beginning in 1984 several 

design and construction related deficiencies limited ion exchange performance. Leaking valves 

resulted in incomplete regeneration of the brine and this affected the ammonia removal results. 

Excessive vibration in the ARRP fans delayed system optimization. Sodium hydroxide was used 

to prepare the spent regenerant for air stripping.  This resulted in the immediate caustic softening 

of the brine, scaling the downstream mixer and influent piping. The chemical addition point was 

subsequently relocated. Once these problems were rectified the system was still able to achieve 

performance goals only when refreshed regenerate brine was used.  

The system design had anticipated calcium carbonate scaling within the ARRP system. In 

an attempt to limit this occurrence soda ash was not used for non-carbonate hardness removal in 

the brine clarification process.  Additionally, the Reuse Plant regenerate basins were enclosed to 

preclude the exchange of carbon dioxide from the air.  It was presumed that the scaling would be 

carbonate limited and calcium level was allowed to climb. This approach was partly successful. 

Scaling did not occur within the ARRP system throughout the startup. 

Prior to initiation of the preliminary process evaluation phases of plant operation ion 

exchange performance deteriorated. Investigation of the clinoptilolite media revealed that the 

scaling which had been avoided in the ARRP system was instead occurring within the media 



 

40 

 

itself. The clinoptilolite media had accumulated approximately 20 pounds per cubic foot of 

calcium carbonate. Ion exchange was necessarily deleted from the first process evaluation phase 

(Phase 1) while remediation steps proceeded.  

Scaling within the media had occurred as a result of the high calcium pH brine solution 

contacting rinse water which contained excessive levels of bicarbonate ions. Before operation of 

the system could be resumed the media needed to be cleaned. Mild acid cleaning was 

successfully conducted with minimal loss of material. To prevent a reoccurrence of the scaling, 

calcium and pH control were instituted in the brine regeneration circuit. Calcium was controlled 

by the addition of soda ash in the brine clarification step.  

The precipitation begun in the clarifier unfortunately continued throughout the brine 

circuit. Severe scaling plagued the system operations thereafter appearing in: the clarifier itself, 

clarifier effluent piping, pumps, control valves and the media in the desorption tower. Following 

desorption of the ammonia, the recovered brine pH was adjusted with concentrated hydrochloric 

acid using a retrofit of a peristaltic tubing pump. Scale formation was inhibited by maintaining 

recovered brine pH between 8.5 and 9.0. 

During startup operations it was determined the system was unable to achieve the design 

goal of less than one part per million ammonia-nitrogen. One reason was that the influent 

ammonia concentration fluctuated over an unanticipated wide range (40% of the time in excess 

of the 22 ppm). In addition, the brine regeneration processing rate was found to be the factor 

limiting the overall cycle duration. The minimum regeneration cycle was established at 12 hours 

which dictated a service cycle of 24 hours. This increase in total cycle time by 50% mandated a 

fixed cycle time approach to system operation, and effluent ammonia concentrations were 

allowed to float for the remainder of the ion exchange operation.  

The Selective Ion Exchange process was operated and evaluated during phases 2 and 3 of 

the testing period.  The results of this extensive testing revealed that the process was highly 

complex (ARRP requires 40 steps, 5 chemicals were used, more than two dozen pumps, and 

several large motors) and subject to malfunctions.  The cost was also high, both in capital and 

operation, for the removal of a single contaminant with no health significance.  Due to these 

findings the ion exchange process became a candidate for replacement. 

Alternative ammonia removal processes were considered included breakpoint 

chlorination, air stripping, biological nitrification and denitrification, reverse osmosis, and 



 

41 

 

blending. Breakpoint chlorination has the advantages that it completely removes nitrogen and is 

independent of temperature. It's not expensive but free chlorine use was a concern since this may 

create chlorinated organic byproducts some of which were regulated. Also, the expected high 

residual chlorine concentrations this process would require dechlorination.   

Air stripping was temperature dependent and there were operational complications 

caused by scaling at high pH. Also, there were concerns that ammonia gas discharge might be 

classified as an air pollutant.  

Biological nitrification and denitrification was a proven process for wastewater treatment 

plants that require ammonia removal. The capital costs were relatively low and all the nitrogen 

can be removed using this process. Another advantage was that it appeared that the wastewater 

treatment facility supplying the secondary treated wastewater for the Reuse Plant would be 

required to remove ammonia using this process in the future.  

Reverse osmosis was a process that can remove ammonia and it was already included in 

the treatment plant. Adding another reverse osmosis treatment step for ammonia removal was not 

practical. 

Biological nitrogen removal was, consequently, selected for more study since it appeared 

to be the best alternative process. Pilot projects were undertaken as research studies conducted as 

part of the requirements for a Master's degree by the Plant Supervisor at the Environmental 

Engineering Department at University of Colorado.  These verified that the biological nitrogen 

ammonia removal process was both reliable and cost effective. 

Because of the process and operational concerns, a decision was made that selective ion 

exchange should not be used in a future full-scale reuse facility.  Additionally, the demonstration 

Project should proceed relying on reverse osmosis (already part of the treatment process) for 

ammonia removal. Biological nitrification and denitrification was expected for a proposed full-

scale treatment facility.  

The Demonstration Project goals were not compromised by proceeding without adding 

biological nitrification and denitrification since the animal health effects studies focused 

exclusively on organic substances and ammonia has no known long-term health consequences. 



 

42 

 

Also, it was highly likely that any future full-scale reuse facility would obtain its influent water 

from a wastewater treatment facility that was nitrifying and denitrifying its effluent in any case.
2
  

 

Activated Carbon Adsorption (1st stage and 2nd stage) 

Two stages of granular activated carbon (GAC) adsorption were provided in the Reuse 

Demonstration Plant. The first-stage was sized to treat the entire 1 mgd flow while the second-

stage was sized to treat the reduced flow stream of 0.1 mgd. The goal of the first-stage activated 

carbon process was to remove the dissolved organics present to a level not to exceed a TOC of 4 

mg/L. Carbon contactors were operated in down-flow mode with the flow and pressure control 

downstream. The carbon used during all phases of operation was Filtrasorb™ 300 (Calgon 

Carbon Corp., PA).  This carbon was a crushed coal-based media with an 8 x 30 mesh size range.  

Phase 1 used virgin carbon in the first age carbon contactors and Phase 2 operation used 

regenerated carbon. The second-stage carbon adsorption process initially followed ozonation 

sandwiched between the two carbon treatment stages and was used primarily as a polishing 

process for dissolved organic carbon.  

The Phase 3 organic removal sequence omitted first-stage activated carbon but included 

ozonation followed by one stage (second-stage) of activated carbon adsorption. The ozone 

treatment was used to both oxidize organics and to provide oxygen used to operate the activated 

carbon treatment that followed as a biological contactor.  

During a Phase 4 mini-study reverse osmosis and air stripping were used as the only 

treatment processes for organics removal. This operation only lasted two weeks before activated 

carbon adsorption was inserted upstream of reverse osmosis. This was required because of rapid 

pressure increase experienced in the reverse osmosis system. 

The activated carbon systems, both first- and second-stage, exhibited changing TOC 

removal percentages with new or regenerated carbon.  The TOC was removed by about 90% 

initially and then tapered to about 45% removal (Figure 6-1). It was observed that in both first-

                                                           
2
 Authors note.  At the time of publishing this report the wastewater treatment facility has 

already reduced the effluent ammonia concentration by about half since the Demonstration 

Project was completed and is anticipating lowering this value by as much as a factor of ten in the 

future. 
 



 

43 

 

stage and second-stage activated carbon after about twenty weeks of operation the TOC removal 

had reached the steady state removal of about 45% to 50%. 

 

Figure 6-1 

Activated Carbon TOC Removal Performance 

Column Startup  

 

 

 

During phase 3 only one stage of activated carbon was operated and it was positioned 

downstream from ozone treatment (second-stage carbon position). Ozone did not appear to 

enhance the operation of the GAC column. This may be explained because the second-stage 

carbon had already been in operation and was already inoculated with bacteria.  

The GAC treatment during phase 3 demonstrated the removal of a broad spectrum 

organic compounds including many volatile compounds. There were only eleven identified 

volatile compounds that were present in sufficient concentrations to evaluate removal 

effectiveness. All the eleven VOCs were removed by the single-stage carbon treatment to levels 

below 1 µg/L except for chloroform and tetrachloroethylene. The absorption/desorption cycle 

observed earlier during phase 2 of operation for these compounds was experienced again in 

phase 3 (Figure 7-1). 

During one of the mini-studies that comprised Phase 4 the plant treatment sequence 

omitted reverse osmosis. In this configuration chlorine dioxide disinfection followed activated 

0

0.5

1

1.5

2

2.5

3

3.5

4

4.5

0 5 10 15 20 25 30

TO
C

 m
g/

L 

Week in Operation 

Activated Carbon Performance Trend 



 

44 

 

carbon adsorption.  After about two weeks of operation the chlorine dioxide demand in the plant 

effluent increased dramatically. Investigations verified that nitrite coming from the activated 

carbon column was responsible for the increased demand. Ammonia residual from the ion 

exchange process was stimulating nitrification within the carbon columns but limited oxygen 

levels resulted in the production of nitrite rather than nitrate. The flow was reduced through the 

ion exchange thus reducing the ammonia residual and the nitrite concentration decreased 

immediately.  By manipulating the ammonia and oxygen levels of the carbon system influent, it 

was possible to control the nitrite production from biological activity in the carbon columns.  

Once a decision was made to use ozone as the primary disinfectant and to move it after reverse 

osmosis treatment, there was no need to use this operational strategy, since chlorine dioxide was 

no longer being used. 

As explained earlier, during phase 4 several treatment sequences were evaluated. The 

first was to rely solely on reverse osmosis and air stripping for organic removal. Immediately it 

was clear that the reverse osmosis system could not operate in this configuration due to excessive 

pressure drop that occurred across system and extremely high operating pressure. Unacceptably 

short operational periods between cleanings required action. Additional pretreatment was needed 

ahead of RO to control this situation.  

A single-stage of activated carbon was added before the reverse osmosis. This reduced 

the operating pressure in the RO process to an acceptable level. This modified process sequence 

was run for about 81 days before the RO system again experienced operational difficulties due to 

an increased pressure drop. At this time the ozone process was put back into operation upstream 

of the carbon column.  This did not alleviate the pressure drop issue but the RO operating 

pressure was reduced so the process could be used to produce high quality water by enduring 

frequent cleanings. 

During the process assessment phases free-living microscopic nematodes were detected 

in the carbon process effluent. Nematodes were also found in the plant influent and after ozone 

treatment. One explanation for this was that the cysts apparently resisted lime treatment and 

chlorine dioxide disinfection before filtration. The organisms then penetrated filters, ion 

exchange media, and survived ozonation, and penetrated activated carbon filters. This series of 

events was highly unlikely and instead it is probable that these organisms were transferred to the 

various locations by unintentionally using untreated water throughout the plant during 



 

45 

 

configuration changes and non-sanitary operational procedures. The viability of the organisms 

was not determined. Nonetheless, alive or dead the nematodes could shield pathogens from final 

disinfection. For this reason, and since it was not clear how they move through the processes, it 

became prudent to incorporate a membrane filtration step to block these organisms from the 

plant effluent if they were present. 

After assessing the results from the treatment process evaluations, the primary organic 

removal processes selected for use during the whole-animal health effects testing program were a 

single-stage of granular activated carbon adsorption followed by RO, and air stripping. The 

carbon columns would be operated at a 0.1 mgd flow rate which resulted in an empty bed contact 

time of 43 minutes. Carbon columns were backwashed when the head loss reaches 15 feet. 

Just before reconfiguring the plant into the final health effects treatment sequence 

ultraviolet irradiation was tested upstream of the single-stage activated carbon adsorption 

treatment. This evaluation was to see if the biological growth experienced in the activated carbon 

column could be controlled so that the frequency of backwashing, due to the high rate of head 

loss, could be reduced. The UV operation, to be discussed later, was effective in removing 

biological organisms but the impact on the activated carbon operation was not fully understood 

before beginning the health effects testing program. Later, as the health effects study treatment 

continued, this treatment step was found to be ineffective in extending the time between carbon 

column backwashing. It is now apparent that UV would not be necessary in a full-scale treatment 

plant. 

 

Ozonation 

The ozone process was sized to treat 0.1 mgd flow rate. This flow was initially adjusted 

by the level control valve located in the discharge piping of the ion exchange columns. The 

remaining 90% of the plant influent was not treated with ozone but was disinfected with chlorine 

dioxide and collected in a basin for industrial and landscape irrigation uses. 

The ozone contact basin was rectangular with a depth of 15.8 feet the length of 14 feet 

and the width of 2.5 feet. It was divided into six compartments followed by a quiescent zone. 

Aluminum baffle plates directed the water to flow in a vertically serpentine (over and under) 

pattern. At the bottom of the first six compartments diffusers bubbled the ozone gas up through 

the incoming water. The quiescent zone located at the end of the basin had no diffuser. The 



 

46 

 

primary purpose of this zone was to allow the release of ozone bubbles that have not been 

absorbed in the water. The entire basin was under a slight negative pressure so that gases 

released could be collected and sent to a catalytic ozone destruction unit (this converted ozone to 

oxygen). 

The Reuse Plant ozone process used ambient air as a source of oxygen for ozone 

production. Air was first compressed to a pressure between 100 and 103 psig. It then passed 

through filters to remove oily substances. Next a desiccant was utilized to remove moisture from 

the air giving a dew point of approximately -70°F. Finally the air passed through another set of 

filters to remove dust and any desiccant particles before entering the ozone generator at a 

pressure of about 11 psig. 

Ozone was applied to the contact basin from one of the two generators. The mode of 

operation was such that one generator was operating while the other generator was in standby. 

Both ozone generators were constructed of stainless steel cylindrical tanks. Within each tank 15 

glass dielectric tubes were encircled by an equal number of stainless steel tubes. A discharge 

field generated a corona effect in the gap between the glass and the steel tubes. As air was 

pumped through, the oxygen molecules were split and ozone was formed. The production of 

ozone was varied by the voltage regulator on each generator that controls the amount of 

electricity to create the corona discharge.  

The main purpose for ozone being applied to the flow ahead of activated carbon 

treatment was to enhance organic compound removal. Secondarily, ozone was included in the 

treatment sequence as an additional disinfectant. 

Since the effect on activated carbon performance by ozone was negligible, and due to the 

need for a powerful disinfectant in the treatment sequence, ozone was retained as an important 

step in the treatment process for the animal health effects study. It was moved though from a 

point ahead of second-stage activated carbon to follow the reverse osmosis and air stripping 

processes. In this position it would serve as a primary disinfectant for the reuse treatment 

sequence. The combination of ozone as primary disinfectant and monochloramine as a residual 

disinfectant satisfied the requirements for drinking water disinfection. Ozone was a well-known 

disinfectant used in water treatment and was suitable for this purpose. Ozone application 

following reverse osmosis required only a minimum residual of 0.5 mg/L to accomplish effective 

disinfection. 



 

47 

 

 

 

Reverse Osmosis 

The design of the Reuse Demonstration Plant employed a multiple barrier concept where 

no one process was relied upon for complete removal of any contaminant. During conceptual 

design the reverse osmosis system was inserted, in part, into the treatment process as an 

ammonia polishing process. Pilot studies had demonstrated that with proper selection of 

membranes ammonia removals through the reverse osmosis system could exceed 90%. 

Additionally, it was known that a membrane process would provide a final physical barrier to 

other contaminants including dissolved salts, bacteria, viruses, and organic compounds. Project 

objectives such as achieving a total dissolved solids content equal or below that of Denver 

drinking water would be difficult to meet without a desalination system such as reverse osmosis. 

The reverse osmosis system was designed to process 0.1 mgd at 90% recovery. The feed 

flow was split evenly between two parallel units. A third unit was out of service for cleaning or 

in standby. Each unit was configured in a 4-2-1 array. In this configuration the reverse osmosis 

feed water was divided evenly among four vessels that make up the first pass. The product water 
[...]
 V.  Chlorine Dioxide Generator Optimization 

Chlorine dioxide effectively disinfected all bacterial indicators. The production of 

chlorine dioxide was highly sensitive to several factors including chlorine dioxide concentration, 

sodium chlorite concentration, pH, mixing characteristics, and dilution effects. Simple 

monitoring methods used to determine chlorine dioxide residual were not capable of analyzing 

the other chlorine species produced in the process. Exacting analytical speciation measurements 

were needed to accompany yield tests when optimizing chlorine dioxide generators. Without 

these measurements potentially harmful byproducts, such as chlorite and chlorate, may be 

unknowingly introduced into the water thus negating the major benefit of chlorine dioxide usage.  

Thus, the more rigorous amperometric test method was routinely used to monitor chlorine 

dioxide generator performance. 

 

Filtration Process Optimization Studies 

 I.  Polymer Filter Aid Evaluations 

Polymers are used in conventional water treatment plants to aid in the removal of 

suspended particles. At the Reuse Plant, polymers were evaluated to enhance the efficiency of 

the pressure filters. After testing several polymers, no polymer was found to be effective in 

lowering the effluent filter turbidity. Certain polymers showed limited degrees of success in 

lowering turbidity as compared to no polymer these included: Nalco® 8184, and Lloyds® LT24 

at dosages of 0.1 ppm and 0.05 ppm respectfully. None of the polymers tested consistently 

lowered turbidity and none were successful in reaching the filtration goal of 0.1 NTU. 

 II.  Filter Optimization 

Several adjustments were assessed to improve the performance of the filters. These 

improvements involved optimizing surface wash, backwash rate, and backwash length. The 

evaluation determined an optimum surface wash time of 17 minutes. A flow rate of 1,250 gallons 

per minute (gpm) was found to be the optimal backwash rate. And, the optimum length of the 

backwash was 25 minutes. 

Several months after instating these procedures the filter surface was inspected and 

cracking was noted. This indicated that the backwash settings determined earlier needed to be 

adjusted. The backwash flow rate was increased to 1,500 gpm and the surface wash duration was 



 

62 

 

adjusted to 20 minutes, backwash period remained at 25 minutes. The optimum filter-to-waste 

time upon start-up was found to be 10 minutes.  These adjustments eliminated the filter surface 

cracking and improved overall performance. 

Turbidity did not break through even at the maximum head loss tested. Still it was 

determined that filters should be backwashed when head loss reached 11 feet. This conformed to 

the design criteria and was within the operating ranges of the plant instrumentation and did not 

present any operational problems. 

 

Volatile Organic Compound Removal Studies 

 I.  Air Stripping of Activated Carbon Effluent 

During phase 3 operation where reverse osmosis was not used, a problem associated with 

the operation of the activated carbon system was encountered. The breakthrough of low 

molecular weight organic compounds occurred long before the column was otherwise exhausted. 

In previous phases of operation reverse osmosis and air stripping followed the carbon process 

and these processes effectively removed any residual organics. 

Air stripping, thus, was evaluated for the removal of remaining volatile organic 

compounds (VOC). The investigation of the air stripping after activated carbon adsorption and 

without reverse osmosis only lasted about a month. During that time operational problems 

including foaming and odors created unacceptable product water. It was concluded that air 

stripping in this sequence could not be used, thus, the evaluation of its effectiveness in removing 

volatile organic compounds without prior reverse osmosis treatment was not conducted until a 

later operational phase. 

 II.  Volatile Organic Compound Removal by Activated Carbon 

Granular activated carbon (GAC) effectively removed total organic carbon. The removal 

efficiency of GAC with respect to specific compounds was affected by fluctuating concentrations 

of these compounds in the influent water. This investigation examined the removal of a list of 

volatile organic compounds (VOC) found in the reuse influent water. Activated carbon removed 

significant amounts of all the VOC's present.  

Chloroform was the only compound tested that periodically exceeded 1 µg/L.  The so-

called chromatographic effect of periodic desorption was observed for chloroform (Figure 7-1) 



 

63 

 

and bromoform. The concentration of chloroform in the GAC effluent exceeded 10 µg/L during 

one desorption event. Bromoform effluent concentrations remained below 1 µg/L even during 

desorption. A regular interval of 10 to 11 weeks was determined as the absorption-desorption 

cycle for these compounds.  The chloroform concentration even during desorption was far below 

any health standard (MCLG = 70 µg/L). 

 

 

Figure 7-1 

Chloroform Desorption from Activated Carbon 

 

 

  

 III.  UV/O3- Laboratory Scale Organic Removal Study 

Organic removal at the Reuse Demonstration Plant was accomplished by several 

processes. The combined effect of these treatment steps reduced the total organic carbon levels 

(TOC) from 17.4 mg/L to less than 0.5 mg/L. A goal of the Project was to produce water which 

was equal or better than Denver's existing drinking water supply which has a TOC of about 2 

mg/L. Several university research studies had demonstrated that photolytic oxidation processes 

either UV/ozone or UV/peroxide were effective in removing organic substances. A laboratory 

scale study thus evaluated these processes to reduce organic content and perhaps replace granular 

activated carbon and reverse osmosis in the reuse treatment system. 

0

2

4

6

8

10

12

3 4 5 7 8 10 11 12 15 16 17 18 19 20 21 22 23 24 25

 µ
g

/L
 

Week in Operation 

Activated Carbon  
Chloroform Desorption 



 

64 

 

Bench testing of the UV/ozone process demonstrated that 200 Watt-minutes of input UV 

light, and an applied ozone dosage of about 180 mg/L at 90% transfer efficiency, and a pH of 6 

would reduce the TOC below the 2 mg/L goal. Using UV/peroxide treatment the goal can be 

achieved with a UV dosage of 2890 Watt/gallon, a peroxide dosage of 400 mg/L, a solution pH 

of 2.7, a solution temperature of 50°C, and 27 minutes of treatment. 

Both UV/ozone and UV/peroxide treatment would cost $5-$11 per thousand gallons 

depending on the energy costs and efficiencies of scale. Due primarily to excessive costs, neither 

UV/ozone nor UV/peroxide treatment processes was competitive with granular activated carbon 

or reverse osmosis treatment for the removal of organic compounds to reach a TOC of 2 mg/L. 

 IV.  Halogenated Volatile Organic Compound Removal by Activated Carbon 

This study examined the removal of halogenated volatile organic compounds (HVOC) by 

activated carbon. The second-stage activated carbon was used for this study during a time when 

it was the only stage of carbon in operation and was the primary process to remove these 

compounds. 

The activated carbon adsorption process was found to be effective removing all the 

HVOC's present. Effluent concentrations of all compounds were less than 1 µg/L except for 

chloroform and tetrachloroethylene. The chromatographic effect (the cyclic adsorption and 

desorption) was observed for chloroform and to a greater extent tetrachloroethylene. Chloroform 

desorbed during the seventh week of operation. 

Apparently caused by the storage and transport of GAC in chlorinated water, HVOCs 

desorbed from the carbon immediately after the contactor was put in service. This practice 

should be eliminated in a future full-scale treatment plant to avoid undesirable concentrations of 

the HVOCs occurring in the effluent. 

 

Lime Clarification Process Studies 

 I.  Lime-Sodium Hydroxide Single-stage Softening 

The first process in the potable water Reuse Demonstration Plant treatment sequence was 

lime clarification. This process involved the addition of hydrated lime in a slurry to the rapid 

mixing basin. Ferric chloride was added in the rapid mix basin as a coagulant aid at a dosage of 



 

65 

 

about 20 mg/L. Two-stage lime soda ash softening was tested at the Reuse Demonstration Plant. 

It was successful in softening the water but operational difficulties caused by scaling of the 

pumps needed to convey the water between the first- and second-stage of the softening process 

made this process unusable. Softening would have several benefits to both the ion exchange 

system and the RO system if it could be accomplished. Of the methods for softening that were 

evaluated, the lime-sodium hydroxide treatment provided the most promise. 

The results of many laboratory and some plant-scale tests showed that single-stage 

combined lime-sodium hydroxide softening can be accomplished.  The optimum procedure for 

hardness removal was to add 350 mg/L lime and then sodium hydroxide to maintain a pH of 

11.6.  Ferric chloride was used as a coagulant aid at a dosage of 20 mg/L. The cost of single-

stage lime-sodium hydroxide softening was in the same range as traditional lime-soda ash 

softening. The cost of both softening methods was about 40% higher than lime treatment alone. 

Increases in alkalinity and conductivity caused by the addition of sodium hydroxide 

created problems with reverse osmosis. Also, increased scaling potential was created in the ion 

exchange columns and the reverse osmosis system due to increased alkalinity.  Due to these 

issues single-stage lime-sodium hydroxide softening on a continuous basis was not 

recommended. 

 II.  Effect of Aeration on Lime Dosage 

The first treatment process in the potable reuse treatment sequence was lime clarification. 

Hydrated lime was added to the treated wastewater in a slurry to the rapid mix basin. The 

nominal flow of the undisinfected treated wastewater was 1 mgd. Ferric chloride was also added 

in the rapid mix as a coagulant aid at a typical dosage of 20 mg/L. Pilot studies had shown that 

the typical lime dosage to raise the pH to 11.0 was 400 to 500 mg/L. Disturbingly; during plant 

startup 600 mg/L was needed. The cause was determined to be free carbon dioxide dissolved in 

the water produced by the wastewater treatment plant pure oxygen activated sludge system.  

Aeration was installed in the entry to the rapid mix basin where there was minimal 

contact time (3 to 4 minutes).  This resulted in a 10% lime dosage reduction saving more than 

$10,000 per year at the Demonstration Plant. Conservative estimates predicted that a more 

effective aeration system installed in the raw water pump wet well would reduce lime dosage at 

least another 5% and over a period of four years this would save a total of more than $15,000.  



 

66 

 

No additional aeration was installed, but the need was noted for a full-scale treatment plant.  

Savings due to raw water aeration in a 100 mgd full-scale treatment plant would be in excess of 

$1.5 million per year. 

 

Ammonia Removal Process Studies 

 I.  Ion Exchange for Ammonia Removal- Laboratory Study 

Ion exchange employing the natural zeolite, clinoptilolite, was the primary method for 

removing ammonia in the reuse treatment process. The process design anticipated splitting the 

process flow between two ion exchange beds while the third was off-line being regenerated and 

backwashed. Once the ammonia concentration in the water leaving the bed reached a pre-

described level it was removed from service.  A regenerated standby bed then returned to 

service. Design conditions predicted that with a feed ammonia-N concentration of 22 mg/L the 

bed would be removed from service when the effluent concentration reached 1 mg/L. Under 

these conditions a 100 bed-volume service cycle was expected. The actual performance of the 

ion exchange process produced an ammonia level in the effluent almost four times the expected 

value. 

Scaling of the ion exchange media by precipitated calcium carbonate became a problem 

in continuous service and appeared to be the principal cause of higher than expected ammonia 

concentration in the process effluent. The fouled media was effectively acid cleaned to restore 

near virgin ion exchange capacity with a material loss of about 5%. 

Such fouling appeared to be the result of calcium carbonate super saturation in the 

feedwater and subsequent contact between the feedwater and the high pH regenerate brine. 

Improved process control mitigated this situation. Ammonia residual and potassium 

accumulation in the regenerate brine further affected ammonia removal levels by reducing the 

effective exchange capacity of the media. The system service cycle was modified to deal with 

these issues. The ion exchange system, even with these adjustments, could not meet the removal 

goal and produce water below 1 mg/L ammonia. 

 II.  Ammonia Removal by Breakpoint Chlorination 

Secondary treated wastewater typically contains total ammonia nitrogen concentrations in 

excess of 20 mg/L as nitrogen. Water entering the Reuse Plant was typical and ammonia 

concentrations ranged between 15 and 35 mg/L. Alternatives to ion exchange for ammonia 



 

67 

 

removal were investigated due to problems encountered with that system. Breakpoint 

chlorination became the first among these alternatives to be evaluated due to the availability and 

simplicity of the process. 

Breakpoint chlorination will remove ammonia nitrogen from the reuse influent most 

optimally at a chlorine to ammonia weight ratio of about 8:1. The process though has several 

disadvantages.  It creates chlorinated organic byproducts some of which are regulated. Increased 

concentrations of brominated volatile organic byproducts are also produced which may be 

effectively reduced by activated carbon treatment. Dechlorination would most likely be needed if 

breakpoint was practiced due to high chlorine residuals that would be present. Dechlorination 

could be accomplished by activated carbon with the added benefit of removing increased levels 

of halogenated organics. Dechlorination of monochloramine with activated carbon released 

ammonia back into the water. Breakpoint chlorination also produced increased chloride levels in 

the water. Depending on the amount of chlorine added, and the concentration in the untreated 

water, the chloride concentration may reach unacceptable levels affecting the reverse osmosis 

process that followed. 

The cost of breakpoint chlorination was about $0.012 per million gallons. This cost was 

comparable to or lower than the selective ion exchange process tested at the Reuse 

Demonstration Plant. Due to the production of halogenated by-products breakpoint chlorination 

should only be used to polish the low level ammonia residual present in the finished plant 

product water. The formation of halogenated organic compounds prevents this process from use 

for removing high levels of ammonia. 

 III.  Effect of Storage on Ammonia Concentration 

This study examined the effect of wastewater storage on ammonia concentration. The 

treated wastewater contained ammonia nitrogen (12 to 40 mg/L). Due to the expense and 

complexity of the ion exchange process alternatives for ammonia removal were evaluated. If 

ammonia removal could be achieved simply by storing the effluent this may be a possible 

method of reducing the overall treatment costs for ammonia.  

Ammonia transformed first to nitrite and then to nitrate when the treated wastewater was 

stored under laboratory conditions. Diffusion of atmospheric oxygen into the sample provided 

needed oxygen even though the solution was unmixed. Aeration accelerated the process reducing 
[...]
ability to acquire real-time data from on-line conductivity sensors. 

The hydraulic model's value was evident when the initial results of the tracer tests 

identified an anomalous flow behavior at three process locations. Short-circuiting was occurring 

through the flocculation basins, the lime clarifier, and the ballast ponds. While none of these was 

considered critical to process performance, modifications were undertaken to remedy these 

problems. 

To correct the short-circuiting in the flocculation basins, a deflector was installed at the 

inlet to the direct flow upward. The two intermediate baffles were rearranged to produce a better 

serpentine flow through the basin. These changes succeeded in improving the flow through the 

basins and increased the average detention time from 4 to 7 minutes. 



 

70 

 

An examination of the lime clarifier revealed that short circuiting was caused by the 

overflow weir not being level. An average deviation of about 1/4 inch was found. Leveling the 

overflow weir fixed this problem. 

To correct the short-circuiting in the ballast ponds, air diffusers at the bottom of the 

basins were repositioned so they were perpendicular to the direction of the flow. The effect was 

significant but only increased the average travel time through the basin by 25%. A duct was 

installed at the inlet end of the pond to direct the flow upward but this did not result in any 

further improvement. 

 III.  Plant Contaminant Challenge Study 

One of the most compelling studies performed at the Reuse Demonstration Plant was the 

introduction of high concentrations of a broad spectrum of contaminants to demonstrate the 

removal capability of the health effects treatment sequence. The selection of the test compounds 

for the Project included representative substances from all the major contaminant groups 

including organic chemicals, inorganic chemicals, radiological substances, and microbiological 

organisms. 

The hydraulic computer model of the Reuse Demonstration Plant developed before the 

plant challenge study began was used to predict the time and the concentration that would be 

expected at key points throughout the process. The computer model was calibrated first using 

sodium chloride as a tracer and monitoring its concentration through the plant using 

conductivity. Sodium bromide was also used as a calibration chemical with its concentration 

determined by ion chromatography. The bromide proved to be an effective tracer used in many 

tests to calibrate and refine the hydraulic model. 

The contaminant challenge study employed many compounds and substances added to 

the plant at very high levels (many thousands of times greater than experienced in wastewater or 

natural water samples). The contaminant spike was monitored through the major treatment plant 

processes. None of the substances added were detected in the plant effluent.  Most substances 

were completely removed by lime clarification (the very first treatment process).  

A special test was conducted after all the individual compound tests. This test included 

the preparation of a cocktail of many of the compounds used in the individual tests and they were 

added to the plant simultaneously. Again none of these contaminants regardless of the 

concentration were found in the plant effluent. The only substances removed by less than 50% by 



 

71 

 

lime clarification were chloroform and chromium. The minute residual amounts of both of these 

substances were removed by carbon adsorption to near undetectable amounts and neither was 

detected in the plant effluent. 

A total of 22 contaminants (Table 7-1) were added to the plant in concentrations often 

thousands of times higher (The last column that shows the amount added to the plant compared 

to the maximum found in untreated wastewater) than found in any natural water samples. The 

lime clarification treatment process and the carbon adsorption process showed the greatest 

impact on the removal of these contaminants. Processes downstream of carbon adsorption, such 

as reverse osmosis, then acted as final barriers to any traces that might remain. This study 

demonstrated that Reuse Plant treatment could eliminate chemicals and microbiological 

substances at levels far higher than those found in any water supply. Reuse plant treatment, thus, 

provided a level of safety never before achieved by conventional water treatment plants. 

  



 

72 

 

Table 7-1 

Substances Used for the Reuse Plant Contaminant Challenge Studies 

 

Substance Highest 

Concentration in 

Plant Influent 

(mg/L) 

Concentration 

Introduced into 

the Reuse Plant 

(mg/L) 

Challenge* 

Concentration  

(x influent Max) 

Inorganic    

Arsenic 0.003 34 11,000 

Chromium 0.009 55 6,000 

Nitrate-N 3.2 98 30 

Nitrite-N 0.27 35 129 

Cyanide <0.001 24.2 24,000 

Lead 0.01 24.2 2,400 

Uranium 0.08 
6.8 85 

Organic    

Acetic Acid <0.0001 5054 5x 10
7 

Anisole <0.0001 23 2x 10
5 

Benzothiazole <0.0001 86.2 8x 10
5 

Chloroform 0.0078 229.6 29,000 

Clofibric Acid <0.0001 17.1 1.7x 10
5 

Ethyl Benzene <0.0001 25.1 2.6x10
5 

Ethyl Cinnamate <0.0001 67.8 6.7x 10
5 

Methoxychlor <0.0001 44.6 4.4x 10
5 

Methylene Chloride 0.0171 230 13,000 

Tributyl Phosphate <0.0001 69.4 6.9x 10
5 

Gasoline (1st trial) <0.0001 97.8 9.7x 10
5 

Gasoline (2nd trial) <0.0001 2115 2.1x 10
6 

Particles    

Latex beads (3µ) Not tested 2x 10
6 

>1000 

Virus    

Coliphage (JJ) pfu/100mL 1.4x 10
5 

1.5x 10
7 

100 

Coliphage (MS-2) pfu/100mL 4x 10
5 

8.6x 10
9 

40,000 

Polio (attenuated)  Not tested 2.1x 10
10 

>1,000 

Challenge Mixture acetic acid, arsenic, benzothiazole, chloroform, chromium, ethyl 

cinnamate, nitrate, tributyl phosphate.  All substances added in the same 

concentration as for the individual tests shown above. 

*The number of times the background amount that was added as a plant challenge.  



 

73 

 

8      

Plant Operation During Health Effects Study Period 

 

During the process performance testing assessment period (October 1985-March 1988), 

the plant configuration was altered many times to examine the various unit processes. In 

addition, various special studies were conducted to evaluate treatment options and investigate 

treatment issues. The objective was to eliminate unreliable or unnecessary treatment steps 

without jeopardizing water quality or consumer safety. As a result of this analysis, a plant 

treatment configuration was adopted and used for the entire two-year whole-animal chronic 

toxicity and reproductive health effects study portion of the Project. Comparing the plant design 

to the health effects treatment configuration these important changes are noted: 

 the elimination of one stage of activated carbon, 

  the elimination of the selective ion exchange system and its associated side stream 

(ARRP) process,  

 the replacement of chlorine dioxide with ozonation as the primary disinfectant,  

 chloramination (monochloramine) instead of chlorine dioxide as the residual disinfectant, 

 And the addition of a parallel pilot-scale treatment sequence that substituted 

ultrafiltration for reverse osmosis. 

The Direct Potable Water Reuse Demonstration Plant treatment sequence used during the two-

year whole-animal health effects testing period (Figure 8-1) was: 

1. High pH lime clarification 

2. Recarbonation 

3. Filtration 

4. Ultraviolet Irradiation 

5. Activated Carbon Adsorption 

6. Reverse Osmosis  

(Or Ultrafiltration as a parallel pilot treatment sequence) 

7. Air Stripping 

8. Ozonation 

9. Chloramination 



 

74 

 

 

The treatment processes used during the animal health effects study were selected after 

more than two years of plant operation and evaluation. The selected processes had demonstrated 

the capability of producing water meeting quality standards consistent with the Project goals. 

This section of the report contains descriptions of the operating experience for each of these 

treatment systems during the animal health effects testing period (January 1989-December 

1990).  Even though the processes had already been operated successfully, in some instances for 

several years, continued operation provided an opportunity to refine the operation and learn more 

that could be used when designing a future full-scale facility. 

  



 

75 

 

 

Figure 8-1: Reuse Health Effects Treatment Sequence 

 

 

 

 



 

76 

 

Raw Water 

 

Flow Rate (average) 0.90 mgd 

Turbidity 9.2 

pH 7.0 

Sewage Treatment Plant  

Discharge Permit Requirements 

30 mg/L suspended solids 

17 mg/L BOD5 

Table 8-1:  Plant Influent Operating Parameters 

 

The raw water flow rate during the health effects testing phase was approximately 1 mgd 

(Table 8-1). Construction activities at the sewage treatment plant caused interruptions in raw 

water flow and periods of poor water quality. Most interruptions and upsets were of short 

duration and unplanned. Several lengthy interruptions, though, were predicted that warranted 

preventative steps to ensure continuous operation. 

On several occasions construction at the wastewater plant required dewatering of the 

south effluent channel, which was the Reuse Plant source. When this took place the flow to the 

Reuse Plant raw water pump station was interrupted. During these times the chemical treatment 

processes (rapid mixing, flocculation, lime clarification, and recarbonation) were shut down until 

normal flows at the sewage treatment plant were restored. The processes downstream of 

chemical treatment continued operating from storage reserves in the Reuse Plant ballast ponds. 

Moreover, when the level in the wastewater plant channel was lowered large amounts of floating 

debris entered the raw water pump station wet well. On one occasion the raw water pumping 

suction had to be shut down so that the screen covering the mouth of the pump could be cleaned 

of debris. 

The construction at the wastewater plant also required that portions of the wastewater 

aeration basin and south side secondary clarifiers be taken out of service. During these times the 

flow rate in the south effluent channel was lowered and the possibility of floating debris entering 

the raw the Reuse Plant raw water pump station also increased. Furthermore, during the low flow 

periods of early morning there was not enough water in the channel to sustain the raw water 

pump station operation. Because these conditions were expected to last for several months an 

alternative pumping system was needed. 



 

77 

 

The alternative pumping system used during the wastewater treatment plant construction 

consisted of a trailer mounted electric 1 mgd centrifugal pump. When it was needed, the pump 

was moved to a secondary clarifier at the wastewater plant and the suction hose placed within the 

clarifier near the overflow weir. The clarifier served as the pumping reservoir for the pump. An 

attempt to locate the suction piping in the effluent collector of the clarifier led to pump starvation 

problems and was discontinued. Discharge piping for the pump consisted of six inch flexible or 

PVC piping which was laid over ground and into the existing pump station where it was 

connected to the pump station piping at a pig launch point. The control system for the regular 

raw water pumps was modified to accommodate a third pump and provided remote control. 

The trailer mounted pump was needed for two lengthy intervals. The first occasion was 

from April 18 to May 1, 1989. During this time the portable pump was used primarily during the 

low flow periods of early morning. On a second lengthier occasion the trailer mounted pump was 

used between June 22 and August 29, 1990. The trailer mounted pump was moved between two 

clarifiers to accommodate the construction. The south aeration basin was being modified during 

this time and this led to even lower flows through the wastewater treatment plant, this made the 

raw water pump station completely unusable.  The portable pump then (for two months) 

successfully maintained treated wastewater delivery to the Reuse Plant.  This was a critical 

necessity during the health effects study period since it ensured a continuous supply of reuse 

water concentrate samples for the ongoing animal health effects study. 

As a matter of routine maintenance, the raw water pipeline was pigged (cleaned by swabs 

inserted into the pipeline) approximately twice per year. Additional pigging was required after 

periods of low flow in the south effluent channel at the sewage plant to remove debris that had 

settled in the line. 

On several occasions high levels of organic carbon were detected in the wastewater.  It 

was found that ethylene glycol used for deicing at the nearby international airport had entered the 

sewer plant. Total organic carbon concentrations exceeding 50 mg/L were measured in the Reuse 

Plant influent. Raw water surveillance thereafter facilitated shutting down the processes 

downstream of filtration until these short-term events passed. 

 

 



 

78 

 

Chemical Treatment  
(rapid mixing, flocculation, lime clarification, recarbonation) 

 

Rapid Mix 

Flow Rate 0.967 mgd 

Detention time 2.6 min 

Velocity Gradient 326/sec 

Lime Dose 471 mg/L 

Ferric Chloride Dose 20.9 mg/L 

pH Setpoint 11.0 

Flocculation 

Detention Time 25 min 

Velocity Gradient 1 125/sec 

Velocity Gradient 2 100/sec 

Velocity Gradient 3 100/sec 

Chemical Clarifier 

Flow Rate 0.967 mgd 

Detention Time 110 min 

Surface Overflow Rate 796 gpd/ft
3 

Waste Sludge Flow Rate 0.022 mgd 

Sludge Concentration 5.2 wt% 

Sludge Wasted 9561 

lb/day 

Turbidity of Overflow 1.3 NTU 

Recarbonation 

Flow Rate 0.945 mgd 

Detention Time 13 min 

Velocity Gradient 1 533/sec 

Velocity Gradient 2 188/sec 

Carbon Dioxide Dose 172 mg/L 

pH Setpoint 7.8 

Table 8-2:  Lime Clarification Operating Parameters 

 

The flow through the rapid mix basin was approximately 1 mgd (Table 8-2). Detention 

time for rapid mixing was about three minutes and the lime dosage averaged 471 mg/L to 

achieve an 11.0 pH setpoint. Ferric chloride used as a coagulant aid was added at a dosage 

averaging about 20 mg/L. 

The rapid mixers and pH probes were subject to scaling because of the high pH. During 

previous phases of operation it was determined that mixing efficiency declined when the mixer 

became scaled. Scaling severe enough to impact mixing took approximately 2 to 3 weeks.  Based 

on this, the rapid mix basins were cleaned every two weeks. The pH probe used to control lime 



 

79 

 

addition was cleaned with a diluted acid solution twice weekly as part of routine plant 

maintenance. 

The average detention time in the lime clarifier was 82 minutes. Although this was less 

than the theoretical detention time of 110 minutes it was an improvement from less than 60 

minutes before the clarifier overflow weir was leveled when the plant hydraulic computer model 

uncovered this problem. The surface loading in the clarifier was 763 gpd/ft
2
. The mean sludge 

solids concentration was 5.2%. The effluent turbidity of the clarifier averaged 1.3 NTU. The 

mean flow rate in the recarbonation basin was again about 1 mgd and the mean pH was 7.7 using 

an average carbon dioxide dosage of 172 mg/L. 

 Sludge handling 

The primary method of sludge disposal was dewatering and landfill. Disposal by 

discharge to the sewage treatment plant was used as a backup when equipment failed or other 

problems were encountered. The dewatering method was used primarily to reduce cost. 

A sludge vacuum filtration system was added as a process after plant startup. The unit 

was purchased used and did not have a backup. The equipment was plagued with many problems 

that resulted in considerable down time. While repairs were made the thickened sludge from the 

on-line clarifier was stored in the off-line clarifier. Additional thickening during storage 

improved the performance of the sludge filtration system. 

Many of the problems with vacuum filtration system involved transporting the sludge 

cake from the drum to the container used for hauling. Originally a conveyor system was used. 

The conveyor was subject to mechanical failures and sludge buildup along the belt. The 

conveyor was replaced with a progressive cavity sludge pump. This improved the ability to move 

the sludge cake on into the hauling container but a problem with pump starvation resulted. 

Finally, the progressive cavity pump was fitted with a bridge breaker device and this eliminated 

most transport problems. 

 

 

 

 



 

80 

 

Filtration 
 

Flow Rate 0.945 mgd 

Operating Pressure 70 psig 

Turbidity 0.33 NTU 

Hydraulic Loading Rate 4.4 gpm/ft
3 

Average Filter Run Length 22.9 hr 

Length of Filter Backwash 25 min 

Backwash Flow Rate 1500 gpm 

Length of Surface Wash 20 min 

Surface Wash Flow Rate 56 gpm 

Backwash Loading Rate 19 gpm/ft
3 

Terminal Pressure Drop 11 ft 

Filter to Waste 10 min 

Table 8-3:  Filter Operating Parameters 

 

The average length of the filter runs was 22.9 hours (Table 8-3). Effluent turbidity 

averaged 0.33 NTU.  The removal of microbiological contaminants and total organic carbon 

across the filters was modest. But the removal of these contaminants was not the primary 

function of the filters.  

A loss of dissolved oxygen across the filters, approximately 42%, and nitrite in the filter 

effluent indicated the growth of nitrifying bacteria within the filters. The dissolved oxygen loss 

was controlled by disinfecting the filters with chlorine dioxide. As a result, process control 

testing included measuring nitrite concentrations across the filters. A standard operating 

procedure was developed for disinfecting the filter's off-line with chlorine dioxide approximately 

twice per month. 

 

 

 

 

 

 



 

81 

 

Ultraviolet Irradiation (UV) 
 

Flow Rate 0.082 mgd 

UV Lamps Ten 60 watt mercury vapor at 254 nm 

Contact Time 13 sec 

Cleaning Solution 2 wt% citric acid 

Table 8-4:  UV Operating Parameters 

 

The UV system (Table 8-4) proved effective in reducing coliform bacteria populations in 

the flow stream. Overall bacteria populations (mHPC) were less affected by this treatment 

process but still removal was significant (coliphage virus inactivation was greater than 99%). 

The manufacturer recommended lamp replacement after 7,500 hours. Performance 

remained consistent so lamp replacement was extended to more than 14,000 hours of service. At 

this point coliform counts in the UV effluent began to rise prompting the replacement of the 

lamps. Microbial reduction results returned to the expected levels after lamp replacement. 

The UV system was cleaned when the intensity of the UV light dropped by 25%. 

Cleaning was required more often with older lamps. With the old lamps cleaning was required 

approximately once per month. With the new lamps the time between cleanings was extended to 

several months. 

Although the UV system was effective in reducing bacterial population in the flow 

stream, there was no evidence that it had an effect on the performance of the following 

processes. Data collected from these processes showed that coliform counts did not change 

through carbon or reverse osmosis and it appeared that growth did occur again in air stripping 

tank. 

The UV system was inserted into the treatment configuration in an attempt to reduce 

bacterial loading on the carbon columns that followed. Evaluations conducted during the health 

effects treatment period suggested that the UV system was of limited value as an intermediate 

process and probably would not be included in design of a future full-scale facility. 

 

 

 

 



 

82 

 

Activated Carbon 
 

Flow Rate 0.082 mgd 

Contact Rate 1.37 BV/hr 

Hydraulic Loading Rate 4.5 gpm/ft
[...]
future traditional water resource supply projects.  To refine the cost estimates information was 

continuously collected while the treatment plant was in operation. 

The revised cost estimates shown in this section were based on the health effects 

treatment system processes and actual operating experience for at least two years. Additionally, 

the estimates for traditional water supply resource projects were based upon the exhaustive Army 

Corps of Engineers Environmental Impact Study (May 1988) that included an assessment of 

Metropolitan Denver's water supply alternatives. This extensive review evaluated the cost of 

various future projects that could be used to satisfy Denver's projected water demands. These 

projections spanned the same time frame as was expected for possible implementation of direct 

potable reuse. The Environmental Impact Study identified several future projects with costs 

ranging from $250 per acre foot to $960 per acre foot. The direct potable reuse treatment cost 

projections needed to fall within this range to be competitive. 

Before cost estimates could be prepared, a treatment scheme for the future full-scale 

facility needed to be identified. Based on work completed at the demonstration facility the 

selective ion exchange ammonia removal treatment process was not included in the full-scale 

facility cost estimate. The Metropolitan Wastewater Reclamation District plant was already 

making plans to add partial nitrification treatment. Based on this knowledge a determination was 

made that the full-scale reuse facility would include a biological denitrification step to complete 

the nitrogen removal sequence for the reuse process water. This process was included as the first 

treatment at the projected full-scale potable reuse treatment plant.  

Using the performance data obtained from the various process assessment phase 

evaluations the treatment systems following nitrogen removal at the future full-scale facility 



 

90 

 

would include high pH clarification, filtration, carbon adsorption, and the associated side stream 

processes necessary for each of these systems. These treatment processes would then be followed 

by one of two options: either complete treatment of the process flow stream by reverse osmosis 

or a blended flow stream treated half by reverse osmosis (RO) and half by ultrafiltration (UF).  

These membrane processes would then be disinfected with ozone and chloramines would be 

used as a secondary residual disinfectant. 

The second treatment sequence using a 50/50 blend of RO and UF was considered for 

several reasons. The main drawback in considering total flow RO treatment for a reuse supply 

was the disposal of a large quantity of brine or reject water. An advantage of a split treatment 

using a UF process, which does not reduce salt levels, was the reduction in brine waste produced. 

The RO process must be used to treat at least half of the flow in the full-scale facility to meet the 

water quality requirements, such as total dissolved solids, imposed on the Project. A second 

benefit realized by a split RO and UF treatment plant was the fact that the water treated strictly 

by RO was extremely corrosive and would require additional treatment while the blended flow 

would not need this extra stabilization.  

Since both of the options (RO/UF split treatment and the entire flow treated by RO) were 

possible, feasibility cost estimates were compiled for both. Either treatment train would require 

disinfection of the final process water before distribution. To accomplish this disinfection the 

full-scale treatment plant would include ozonation as the primary disinfectant with 

chloramination as the secondary residual disinfectant. The full-scale reuse facility would thus 

contain the following treatment processes: nitrification/denitrification, high pH clarification, 

filtration, carbon adsorption, reverse osmosis or a RO and UF combination, air stripping, 

ozonation, chloramination, and the associated support processes necessary for each main unit 

process. 

Many of the processes chosen for the health effects study treatment sequence were not 

typical water treatment plant processes. For this reason, several references were needed to obtain 

much of the cost information. Construction cost estimates for some of the processes were 

calculated using engineering table references.  Operational and maintenance costs were derived 

from the actual operating experience gained from the Reuse Demonstration Plant. 

The location of the future full-scale reuse facility had not been determined. For this 

reason the cost estimates for piping necessary to connect the reuse facility with the wastewater 



 

91 

 

treatment plant and to the distribution system were not included. But, so that the cost estimates 

were representative, several assumptions were made including:  

 To ensure that the raw water flow would have sufficient pressure within the plant 

a pumping facility capable of delivering 30 feet of total dynamic head was 

included in the high pH clarification system cost estimate.  

 The exact method of brine disposal also had not been determined. The cost for 

disposing of brine could greatly impact the total cost of potable water reuse. An 

evaporation pond system was included in the cost estimate since this method had 

been employed elsewhere and cost estimate could be calculated.  

 In developing the treatment cost estimates an assumption was made that the 

distribution system necessary to deliver the finished water to the customer was 

already in existence. 

A final point which must be considered when reviewing the cost estimates was that the 

treatment facility was assumed to be in operation 100% of the time. Most facilities do not 

operate at 100% load factor and only reach full operating capacity infrequently.  This assumption 

increased the operational cost thus resulting in a higher total. 

The actual operation and maintenance costs for the Reuse Demonstration Plant were 

higher than the estimates obtained from engineering tables. These actual reuse operational costs 

were used to develop conservative cost estimates. In the case of sludge removal, the Reuse Plant 

was dependent on other companies for disposal which affected the cost. For a full-scale facility 

sludge handling from the plant included a re-calcining furnace to recover used lime that would 

reduce this cost significantly. Carbon regeneration costs for the Reuse Plant were derived from 

operating the furnace during a six month period. The regeneration costs obtained from 

engineering tables were calculated on the basis of operating the furnace twice a year. Operating 

experience, however, suggested that regeneration might not be required for two years or longer 

thus reducing the cost. It may even be more cost-effective to purchase regenerated or new carbon 

rather than to operate a carbon regeneration furnace infrequently on site.  

Additionally, the cost estimates, in some cases, were based on small scale operating 

experience such as ultrafiltration. The full-scale plant operational cost should benefit from an 

efficiency of scale. Other factors which may reduce the costs include Metropolitan Wastewater 



 

92 

 

Reclamation District future treatment that may include denitrification which will eliminate the 

need for this process in the full-scale facility. 

Ultraviolet radiation was not included in the 100 mgd reuse facility cost estimate. From 

experience gained during the health effects treatment period. It was determined that it would not 

be needed in a full-scale facility. 

By substituting the higher cost estimates from the Reuse Demonstration Plant operating 

experience with available capital construction costs estimates and upper cost limit was calculated 

of $2.33 per thousand gallons (Table 9-1). 

The cost estimates calculated for a full-scale facility utilizing engineering tables for 

capital construction and actual Reuse Demonstration Plant values for process operation and 

maintenance a range from $534 per acre foot to $762 per acre foot. These estimates compare 

favorably with those of equal uncertainty for future water supply augmentation projects 

described in the final Environmental Impact Study that evaluated conventional Denver water 

supply alternatives.  These estimated ranged from $250 per acre foot to $960 per acre foot. Cost, 

therefore, does not appear to be a barrier to future implementation of direct potable water reuse 

in Denver. 

 

  



 

93 

 

Table 9-1 

Cost Estimates for 100 mgd Potable Water Reuse Treatment Plant  

($/1000 gal all costs in 1991 dollars) 

(100% RO Treatment Plant, 50% RO and 50% UF Treatment Plant) 

 

Treatment 

Process 

RO Treatment Plant 50%RO and 50% UF Treatment Plant 

Amortized 

Capital 

O & M Total Amortized 

Capital 

O & M Total 

Biological 

Denitrification 

0.09 0.05 0.14 0.09 0.05 0.14 

High pH Lime 

Clarification 

0.15 0.42 0.57 0.15 0.42 0.57 

Filtration 0.03 0.02 0.05 0.03 0.02 0.05 

Activated 

Carbon  

0.09 0.19 0.28 0.09 0.19 0.28 

Reverse 

Osmosis 

0.46 0.72 1.18 0.21 0.39 0.60 

Ultrafiltration -- -- -- 0.10 0.17 0.37 

Air Stripping 0.0015 0.0008 0.0023 0.0015 0.0008 0.0023 

Ozonation 0.008 0.07 0.08 0.008 0.07 0.08 

Chloramination 0.002 0.003 0.005 0.002 0.003 0.005 

Miscellaneous 0.01 0.017 0.027 0.01 0.017 0.027 

Grand Total 0.84 1.49 2.33 0.69 1.43 2.12 

 

  



 

94 

 

10      

Individual Process Contaminant Removal 

 

The Reuse Demonstration Plant treatment system employed a sequence of individual 

processes (Figure 3-1) linked in series to produce water of potable quality.  The plant design 

included these separate processes: lime clarification, recarbonation, filtration, ion exchange, 

activated carbon (first-stage), ozone, activated carbon (second-stage), reverse osmosis, air 

stripping, and chlorine dioxide disinfection.  Before starting the animal health effects study 

ultraviolet irradiation, ultrafiltration, and chloramination were added (Figure 8-1). 

Each unit treatment process was continually examined to reach optimum performance.  

Chapter 6 discussed the operational and performance elements of each process that affected its 

selection or rejection for use during the animal health effects study period.  These process 

settings affected water quality produced by each process, its cost of operation, and the process 

reliability.  The contaminant removal results discussion was narrowly focused on the primary 

function of each unit process.  This chapter broadens that discussion to examine the contaminant 

removal performance for a broader range of pollutants for each of the primary treatment 

processes. 

 

Process Performance Monitoring Results 

In addition to the many process control water quality tests performed hourly by the 

operators (like pH, turbidity, nitrite, dissolved oxygen, specific conductance, ammonia, % sludge 

solids, chemical delivery screening tests, and dosage optimization jar tests) a suite of tests were 

used to further characterize the performance of the treatment processes.  This group of tests were 

performed mostly on a weekly basis (coliform and standard plate count were tested daily) by 

technicians at the Department's Water Quality Control Laboratory.  Mean test results for these 

analyses are shown in Table 10-1. 

 

 

 

 



 

95 

 

 

 

Table 10-1 

Individual Process Performance Monitoring Results 

% Removal (average of mean results from all phases) 

 

Contaminant Lime  Filter IE UV Carbon RO UF O3 

Total 

Coliform 

99.9 38.7 0* 99.99 31.0 98.6 100* 99.9 

Coliphage 

137 or C 

98.7 23.5 6.6 99.99 31.3 100** 100* 99.9 

Coliphage B 99.6 0* 3.3 99.5 71.2 100** 100* 100** 

mHPC 15.6 24.6 50.0 98.7 29.5 99.99 97.9 97.0 

Total Organic 

Carbon 

44.5 7.6 5.7 -- 63.6 80.0 78.2 2.5 

Total 

Alkalinity 

10.2 2.7 0* -- 0* 98.7 22.6 0* 

Hardness 13.6 0* 37.7 -- 0* 98.9 28.6 0* 

Turbidity 83.3 78.0 12.5 -- 42.4 64.7 80.0 0* 

Ammonia 1.6 0* 91.3 -- 8.3 88.5 27.1 4.5 

Specific 

Conductance 

0* 0* 0.9 -- 0* 93.5 29.9 0* 

 Lime = lime clarification; filter = filtration; IE = ion exchange; UV = ultraviolet  irradiation; carbon = 

 activated carbon; RO = reverse osmosis; UF = ultrafiltration; O3 = ozone 

 * not removed or not significantly reduced 

 ** none detected in process effluent 

 -- not measured 
 

The results shown in the table are from several treatment plant operational periods.  Some 

processes were operated only during certain times and may have been positioned so that the 

preceding processes may have removed some contaminants below the analysis detection limit.  

This would make calculating its removal percentage impossible.  During another operating 

period the process contaminant removal could be calculated.  So, caution is called for when 

examining the results in this table.  It is best to use these results as an indication of the removal 

performance rather than to rely on the exact values.   

For example Carbon (Activated Carbon) is shown to remove about 30% of the Total 

Coliform, Coliphage 137, and Standard Plate Count.  Coliphage B removal is even higher at 

more than 70%.  These removals seem impressive.  And they may be.  But, Carbon was operated 

both in single and two-stage modes.  The second-stage was preceded by ozone and later UV so 

the number of bacteria and coliphage entering the column was low.  Removal of these 



 

96 

 

contaminants then may have been impacted by the amount that was present in the process feed.  

According to the results presented in the table Carbon did remove these microbiological 

organisms but the primarily function is to remove organic carbon compounds and those 

substances should be the focus of an analysis of the performance of this process. 

The process performance monitoring suite of test parameters included five main 

categories of contaminants: (1) Particles, (2) Microbiological organisms, (3) Organic Carbon, (4) 

Ammonia, and (5) Minerals.  Removal of contaminants in these categories is discussed for each 

of the individual treatment processes.  

 Particle Removal  

Turbidity was the analysis measure used in the process performance monitoring test suite 

as an indication of particle removal.  The primary particle removal processes were lime 

clarification (83.3%), filtration (78.0%), reverse osmosis (64.7%), and ultrafiltration (80.0%).  

The apparent low value for removal by reverse osmosis is probably a consequence of 

measurements at the limit of detection.  Activated carbon reduced turbidity by 42.4%.  This 

makes sense because it is a filter-like process even though the primary function of this process is 

organic carbon removal. 

 Microbiological Organism Removal 

 Microbiological organisms are removed or inactivated by several processes.  Analyses 

used for this performance measure were: total coliform, standard plate count, coliphage 137, and 

coliphage B.  Based on total coliform (results were similar for the other microbiological 

contaminants tested) the main processes removing microbiological organisms were lime 

clarification (99.9%), ultraviolet irradiation (99.99%), reverse osmosis (98.6%), ultrafiltration 

(100%), and ozone (99.9%).  The relatively low removal value for reverse osmosis was again an 

artifact caused by the infrequent detection of coliform during an operational period when the 

system was inoculated with organisms and equipment couldn't be disinfected effectively.  Once 

this was corrected no microbiological organisms were detected in the reverse osmosis product 

water. 

 Organic Carbon Removal 

 Total organic carbon was used as a performance monitoring parameter to evaluate the 

removal of organic substances by the Reuse Plant treatment processes.  The primary organic 